LYNX MANUAL DOC .REV .A11-10-2016

LX1909- ZAP 180 Zero
INSTRUCTION MANUAL

Information

Frame Weight: 103g

Materials: Pure Carbon Fiber

Size: 180mm

Maximum Propeller: 4 inch

Motor mount: 13xx motor, 18xx motor, 22xx motor.
Flight controller mount: 30.5mm x 30.5mm

FPV Camera mount: can be adjusted from 0° to 45°

T AR N S s R RS L L o a1 E

Page 1



LYNX MANUAL DOC .REV .A11-10-2016

LX1909- ZAP 180 Zero
INSTRUCTION MANUAL

—-—_____;DEH:___._--— —'-t____;aiﬂr. —-———
I—| [ T

|l SR s R e S o T Rl i

Page 2



LYNX MANUAL DOC .REV .A11-10-2016

LX1909- ZAP 180 Zero
INSTRUCTION MANUAL

STEP 1

6 x DR2235
ZAP 180_Standoff 5x25 M2.5

DR2234
ZAP 180_Main frame

6 x CTCE2.5x6
Flat Head Socket Cap Screw M2.5x6
(Loctite 242)

STEP 2 4 x TBEM2.5X6

Button-Head Socket Cap
Screws M2.5x6(Loctite 242)

4 x ESCs
Use shrink tubing or double

tape to keep ESCs(Not included) Power distribution board

(Not included)

4 x DR2233 ‘

ZAP 180_Landing gear skid Ae——— —mm—— )

i
-

|l S S VR 5% & P Rl

Page 3



LYNX MANUAL DOC .REV .A11-10-2016

LX1909- ZAP 180 Zero

INSTRUCTION MANUAL STEP 3.2

STEP 3
STEP 3.1

? ’ DR2227

ZAP 180 _Alu CAM mount

DR2231 ~o
ZAP 180_Carbon CAM Mount

For Sony HS1185 CCD 700TVL
FPV Camera Plastic Case
(Not included)

JZ x O-Ring ID 1.5-W 1.25

~
~

Step 3.1

N

4 x CTCE2X4

FLat hex cap crew M2x4
(Loctite 242) 2 x TBES2X8

M2x8 Head Socket cap
self tapping screw

STEP 4

2 x DR2236
ZAP 180 _Carbon CAM support

Step 3

-~ //ASTD screw M2 (Not

included)

2 x TBEM2X5
Button-Head Socket
Cap Screws M2x5

DR2228
ZAP 180_ Standoff 5x32xM2.5

2 x CTCE2.5x6 Flat-Head Socket
Cap Screw M2.5x6
(Loctite 242)

|

T B —EE &
— | \

|l SR s R e S o T Rl i

Page 4



LYNX MANUAL DOC .REV .A11-10-2016

LX1909- ZAP 180 Zero Not included
INSTRUCTION MANUAL X L
STEP 5

VTX

(Not included)
Flight controller
(Not Included) 4 x Motors

(Not included)

Receive
(Not included)

Motor's screw
(Not included) ——ﬂ

STEP 6
XT 60
(Not included
DR2242
ZAP 180_ ALu XT60 Clamp . 180_ Carbon XT 60
4 x TBEM2.5X6
Button-Head Socket
Cap Screws (Loctite 242)
Not included / 2 x TBEM2X5
DR2229 Button-Head Socket
ZAP 180_Antenna mount F / Cap Screws (Loctite 242)

2 x CTCE2.5x6
Flat-Head Socket
Cap Screw M2.5x6
(Loctite 242)

DR2230
ZAP 180_Baterry tray

| — L1

|l SR s R e S o T Rl i

Page 5



LYNX MANUAL DOC .REV .A11-10-2016

LX1909- ZAP 180 Zero

CTCE2.5x6
INSTRUCTION MANUAL Flat-Head Socket Cap Screw M2.5x6
(Loctite 242)
STEP 8
DR2232 \
ZAP 180_Recoder Cam tray x =
2 x TBEM2.5X6

Button-Head Socket Cap Screws
(Loctite 242)

ZAP 180_Alu frame support

STEP 9
Nut M5 (Not included)

4045 Lynx Racer

Propeller CCW + CW
Set —EESSemme- e O emm—

|l SR s R e S o T Rl i

Page 6



LYNX MANUAL DOC .REV .A11-10-2016

LX1909- ZAP 180 Zero
INSTRUCTION MANUAL

STEP 10
HOOK AND LOOP
Not included

—— ) T —— —ag— T ———
0 T

o=l

| R E S Tl Y E PR T ISR

Page 7



	Sheet1
	Drawing View1

	Sheet4
	Drawing View3
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View12
	Drawing View13
	Drawing View14
	Drawing View16
	Drawing View17
	Drawing View18
	Drawing View19
	Drawing View21
	Drawing View22
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View26
	Drawing View27
	Drawing View28
	Drawing View29
	Drawing View31
	Drawing View32
	Drawing View33
	Drawing View34
	Drawing View35

	Sheet5
	Drawing View36
	Drawing View37

	Sheet6
	Drawing View38
	Drawing View39
	Drawing View40

	Sheet7
	Drawing View42
	Drawing View43
	Drawing View47

	Sheet8
	Drawing View45
	Drawing View60
	Drawing View61
	Drawing View62
	Drawing View63
	Drawing View64

	Sheet9
	Drawing View59


